



Earthtec Engineering, Inc.

133 North 1330 West
Orem, Utah - 84057
Phone (801) 225-5711
Fax (801) 225-3363

1596 W 2650 S #108
Ogden, Utah - 84401
Phone (801) 399-9516
Fax (801) 399-9842

COMPRESSIVE STRENGTH OF CONCRETE

Addressee: KODIAK MOUNTAIN STONE
Attn: PO Box 1055
 Springville UT 84663
Job Name: 399 W 900 N CYLINDER SAMPLES
 399 W 900 N
 SPRINGVILLE, UT 84663
Client: KODIAK MOUNTAIN STONE
Architect:
Engineer:

Job No: 0091194
Report Date: 11/23/2009
Cast Date: 10/26/2009
Exam No.: 0020380
Lab No.: 0000000001
Reference No.:
Permit No.:
Material Supplier:
Ticket No: 0
Truck No: 0
Contractor:
Subcontractor:

Sample From: SAMPLED BY KODIAK
Curing: WATER BATH
Cast: 10/26/2009 **Mix:** **Spec. Str. (PSI):** N/I **Slump:** in.

Time: 00:00
Concrete Temp: 0.00 **Ambient Temp:** 0.00
Air (%): 0.00 **Maximum Air (%):** 0.00
Maximum Slump: 0.00

Date Tested	Spec #	Dimensions in.		L/D or hp/tp	Corr Factor	Area Sq/In	Max Load lbs	Comp Strength psi	Corr Strength psi	Type Fracture	Condition	Age (Days)
11/2/2009	00001	6.00	12.00	2.00	1.00	28.27	97,230	3,440	3,440	N	1	7
11/23/2009	00002	6.00	12.00	2.00	1.00	28.27	128,310	4,540	4,540	D	1	28
11/23/2009	00003	6.00	12.00	2.00	1.00	28.27	126,830	4,490	4,490	D	1	28

Condition as received: 1=Good, 2=Fair, 3=Poor, 4=Damaged, and 5=N/I
Fracture Type: A=Cone, B=Cone/Split, C=Cone/Shear, D=Shear, E=Columnar, and N=Not Indicated.
Compliance: 28 Day test(s) comply(ies) with specified strength.
Test Method: ASTM C 39
Specimens By: CONT **Delivered By:** CONT
Remarks:
Specimen Shape: CYL
Received on: 10/27/2009
Prepared by: Alex Edwards

Distribution: KODIAK MOUNTAIN STONE
 Respectfully Submitted,

